
 1 
 

  

California Regional Water Quality Control Board 
Colorado River Basin Region 

73-720 Fred Waring Drive, Suite 100, Palm Desert, CA 92260 
(760) 346-7491  Fax (760) 341-6820 

http://www.waterboards.ca.gov 
 
 
 

ORDER NO. R7-2006-0060 
 

PACIFIC GAS & ELECTRIC COMPANY 
PG&E TOPOCK COMPRESSOR STATION GROUNDWATER INJECTION 

SOUTHEAST OF NEEDLES 
SAN BERNARDINO COUNTY 

 
The following Discharger is authorized to discharge in accordance with the conditions set forth in 
this Order: 

 

 
The Discharger is authorized to discharge from the following discharge points as set forth below: 

 

 

 

Discharger Pacific Gas and Electric Company 

Name of Facility PG&E Topock Groundwater Extraction and Treatment 
[...]
II surface impoundments. 

 
18. On January 22, 2004, DTSC directed PG&E to prepare an Interim Measures Workplan in 

response to the detection of chromium (VI) in MW-34-80 during December 2003.  Field 
investigation work, including installation of additional monitoring wells, which resulted from 
this workplan, was subsequently referred to as Interim Measure No. 1.  On February 9, 
2004, DTSC directed PG&E to immediately implement a second interim measure (Interim 
Measure No. 2) to begin pumping and transporting extracted groundwater to an off-site 
disposal facility.  Interim Measure No. 2 pumping activities began in March 2004.  On June 
30, 2004, DTSC directed PG&E to prepare and immediately implement Interim Measure No. 3 
to expand existing groundwater extraction and management facilities to address hydraulic 
control of the chromium (VI) plume at the Topock site. 

 
19. On June 30, 2004, DTSC issued a Notice of Exemption (NOE) for the proposed project 

summarized in Interim Measure No. 3.  The NOE addresses the California Environmental 
Quality Act (CEQA) exemption requirements for an Emergency Project, California Code of 
Regulations, Title 14, Section 15269(c), which provides an exemption from CEQA review for 
necessary actions taken to prevent an emergency.  The NOE states in part:  “In February 
2004, [DTSC] directed [PG&E] to initiate immediate pumping, transport, and disposal of 
groundwater at the Topock site to ensure that groundwater containing chromium does not 
reach the Colorado River.  Due to the influence of the Colorado River stage on groundwater 
levels . . . , extracting groundwater at higher rates will be necessary to maintain the stated 
goal of hydraulic control.”  The NOE further describes the project as follows:  “The critical 
elements for this proposed project are the piping, conveyance of groundwater, construction 
of temporary treatment facilities, and development of a disposal method for the treated 
water.”  

 
20. On July 8, 2004, PG&E submitted a Summary of Proposed Project for Interim Measures No. 

3–Revision 1 that provided a general summary of the proposed project.  The summary 
describes the method of treatment to be used and the means of disposal of treated water and 
waste products as follows: 

 



Pacific Gas and Electric Company 
PG&E Topock Compressor Station – Underground Injection 
ORDER NO. R7-2006-0060 
 

Limitations and Discharge Requirements 6 

a. Discharge to Land – Subsurface injection to one or more of three proposed injection well 
fields.  Up to ten injection wells are proposed. 

 
b. Discharge to Topock Compressor Station Class II surface impoundments – Reuse of 

treated groundwater in the Compressor Station cooling tower. 
 
c. Discharge to Surface Water – Discharge of treated groundwater to the Colorado River 

under the National Pollutant Discharge Elimination System (NPDES). 
 

21. On July 29, 2004, PG&E submitted to the Regional Water Board applications and ROWDs for 
permits to discharge treated groundwater by the three methods of disposal described in 
Finding No. 20.  A separate application was submitted for each method. 

 
22. On October 13, 2004, the Regional Water Board adopted Board Order Nos. R7-2004-0080, 

R7-2004-0100, and R7-2004-0103. 
 

a. Board Order No. 98-050 was rescinded and R7-2004-0080 was adopted.  Board Order 
No. R7-2004-0080 allows for the reuse of treated groundwater from the IM-3 treatment 
facility in the Compressor Station cooling tower and disposal of brine to the Class II 
surface impoundments.  To date, no discharge of brine from the IM-3 treatment facility 
has occurred under this Board Order. 

 
b. Board Order No. R7-2004-0100 permits discharge of treated groundwater to the 

Colorado River under the National Pollutant Discharge Elimination System (NPDES).  
Prohibition No. 1 of Board Order No. R7-2004-0100 states:  “The Discharger shall not 
activate the use of this Board Order for discharge to the Colorado River without first 
obtaining prior written determination from the Executive Officer that sufficient and 
satisfactory evidence has been submitted demonstrating that other wastewater disposal 
options are not reasonable and feasible . . . .”  To date, no discharge has occurred under 
this Board Order. 

 
c. Board Order No. R7-2004-0103 allows for subsurface injection to one or more of three 

injection well fields.  Discharge to groundwater under this Order began July 31, 2005. 
 

23. In adopting Board Order No. R7-2004-0103, the Regional Water Board reviewed the NOE 
prepared by DTSC and stated in the order that it “concurs that an emergency condition 
exists because the flow of groundwater to the Colorado River had not yet been contained.”  
While the duration of the Interim Measures was not determined at the time the three Orders 
described in Finding No. 22 were adopted, the Regional Water Board determined that it was 
appropriate to limit the term of specified waste streams in those Orders.  The permits 
allowing discharge to the injection well field (R7-2004-0103) and the Colorado River (R7-
2004-0100) expire January 31, 2007.  The permit regulating the discharge of waste streams 
to the existing Class II surface impoundments (R7-2004-0080) prohibits the discharge after 
January 31, 2007, of Reverse Osmosis concentrate liquids from the IM-3 treatment system 
and cooling tower blowdown, if supply water to the cooling towers contains RO permeate 
from the IM-3 treatment system.  The permit remains in effect, however, for all other waste 
streams discharged to the surface impoundments regulated under this Order. 

 
 
 
 
 



Pacific Gas and Electric Company 
PG&E Topock Compressor Station – Underground Injection 
ORDER NO. R7-2006-0060 
 

Limitations and Discharge Requirements 7 

B. Project Description. 
 

1. The Discharger currently operates a treatment facility for implementation of Interim Measures 
No. 3 to address hydraulic control of the contaminated groundwater plume boundaries and 
prevent contaminated groundwater from entering the Colorado River. 

 
2. Influent to the treatment facility is composed of the following: 

 
a. Contaminated groundwater from extraction wells TW-2S, TW-2D, TW-3D, and PE-1.  
 
b. Purged groundwater and water generated in rinsing field equipment during sampling 

events from the area wide Groundwater Monitoring Program.  During most groundwater 
monitoring events, the maximum amount of purge water that is added to the influent is 
1,000 to 3,000 gallons per day, or about 1.6 percent of the IM-3 facility capacity. 

 
c. Groundwater generated during well installation, well development, and aquifer testing.  

Treatment of this water at the IM-3 facility will be coordinated to maintain total influent 
rates within the design capacity of the IM-3 system. 

 
3. The Discharger is currently discharging a maximum of 135 gpm of treated groundwater under 

Board Order No. R7-2004-0103 into two injection wells, IW-2 and IW-3, located on San 
Bernardino County Assessor’s Parcel No. 650-151-06.  The final effluent is composed of 
Reverse Osmosis (RO) permeate that may be blended with RO concentrate or microfilter 
water from the treatment facility.  It is discharged to the groundwater on the west side of 
Parcel No. 650-151-06. 

 
4. The extracted groundwater is treated with chemical reduction, precipitation, and solids 

removal by gravity or clarifier. Ferrous chloride is used to reduce Cr (VI) to Cr (III).  The 
precipitated solids containing Cr (III) and Fe (III) are removed by gravity settling and 
microfiltration.  Reverse Osmosis (RO) is used as a polishing step for the treated water to 
reduce Total Dissolved Solids (TDS).  Under this Order, RO concentrate and liquids may be 
discharged to an appropriate disposal facility.  Residual solids will be disposed according to 
federal and state regulations. 

 
5. The IM-3 groundwater injection system consists of two (2) injection wells, IW-2 and IW-3, 

and a network of both observation wells and compliance monitoring wells that surround the 
injection wells.  Observation well clusters, OW-1, OW-2, and OW-5, make up the inner 
network of monitoring wells located approximately 50 to 100 feet from the injection wells.  
Each observation well cluster consists of three monitoring wells screened at shallow, 
medium, and deep (S/M/D) intervals.  The estimated travel time for the injected groundwater 
to reach the observation wells is approximately two (2) to four (4) months.  Compliance 
monitoring well clusters, CW-1, CW-2, CW-3, and CW-4, make up the outer network of 
monitoring wells.  They are located approximately 300 to 550 feet from the injection wells.  
Each compliance monitoring well cluster consists of two monitoring wells (M/D) with 50-foot 
screened intervals.  The estimated travel time for the injected groundwater to reach the 
compliance monitoring wells is approximately two (2) to four (4) years. 

 
 
 
 
 
 



Pacific Gas and Electric Company 
PG&E Topock Compressor Station – Underground Injection 
ORDER NO. R7-2006-0060 
 

Limitations and Discharge Requirements 8 

6. The Discharger currently uses the following chemicals for the treatment of extracted 
groundwater: 

 
Chemical Name Purpose 
Ferrous Chloride Chemical Reducing Reagent 
Sodium Hydroxide pH Control 
Sulfuric Acid  pH Control 
Anti-scalant Formulation Mineral Control 
Anionic Polymer Particle Setting and Solids Dewatering 
Sodium Hypochlorite Solution Microfilter Cleaning 
Citric Acid Cleaner Microfilter and RO Cleaning 
Hydrochloric Acid Solution Microfilter Cleaning 
Nonionic Surfactant Microfilter and RO Cleaning 
Sodium Metabisulfite RO Membrane Preservation 
Sodium Bicarbonate pH Control 

 
7. The Report of Waste Discharge application describes the historical influent and effluent 

constituents and their concentrations as follows: 
 

Influent Effluent 
Constituent Units 

Average Maximum Average Maximum 

Nitrate as N mg/L 4.69 5.69 3.36 4.18 
Nitrite as N mg/L 0.00878 0.0143 0.00822 0.0211 
Fluoride mg/L 2.54 3.07 1.91 2.31 
Sulfate mg/L 691 742 450 528 
Specific Conductance µS/cm 9290 11000 6810 8530 
Turbidity NTU 0.0834 0.219 0.0656 0.256 
Total Organic Carbon mg/L 0.32 1.25 NA ND(0.3) 
Total Suspended Solids mg/L NA ND(10) NA ND(10) 
Total Dissolved Solids mg/L 5890 6360 3990 4810 
Ammonia as N mg/L 0.509 1.43 1.47 7.84 
Flow gpm  134.1  121.4 
pH pH units 7.51 7.72 7.88 8.14 
Total Phosphorus mg/L 0.054 0.219 0.139 0.258 
Hexavalent Chromium mg/L 3.77 4.27 0.000441 0.00046 
Antimony mg/L NA ND(0.003) NA ND(0.003) 
Arsenic mg/L NA ND(0.005) NA ND(0.005) 
Aluminum mg/L NA ND(0.052) NA ND(0.052) 
Barium mg/L 0.0919 0.027 0.0922 0.104 
Boron mg/L 1.40 1.66 1.33 1.62 
Iron mg/L NA ND(0.3) NA ND(0.3) 
Magnesium mg/L 21.4 23.2 11.1 14.7 
Molybdenum mg/L 0.0212 0.028 0.00885 0.0122 
Manganese mg/L NA ND(0.05) NA ND(0.05) 
Chromium mg/L 4.05 7.14 0.00106 0.0107 
Lead mg/L 0.00124 0.0024 0.00124 0.0024 
Nickel mg/L 0.00818 0.0079 0.00735 0.0093 
Zinc mg/L 0.039 0.197 0.0581 0.406 
Copper mg/L 0.0101 0.0313 0.01 0.0328 
 
Note:  Historical influent and effluent data based on operational data collected from August 2005 to April 2006 in accordance with 
Board Order No. R7-2004-0103. 
 



Pacific Gas and Electric Company 
PG&E Topock Compressor Station – Underground Injection 
ORDER NO. R7-2006-0060 
 

Limitations and Discharge Requirements 9 

C. Legal Authorities. 
 

This Order serves as Waste Discharge Requirements (WDRs), which are being issued pursuant 
to Division 7, Chapter 4, Article 4 of the California Water Code (CWC) for discharges that are 
not subject to regulation under Clean Water Act (CWA) Section 402 (33 U.S.C. Section 1342). 

 
D. Background and Rationale for Requirements. 
 

The Regional Water Board developed the requirements in this Order based on information 
submitted as part of the application, through monitoring and reporting programs, and through 
special studies.  Attachments A through C, which contain background information and rationale 
for Order requirements, are hereby incorporated into this Order and thus, constitute part of the 
Findings for this Order. 

 
E. California Environmental Quality Act (CEQA). 
 

In accordance with the California Environmental Quality Act (CEQA) (California Public 
Resources Code Section 21000 et seq.) and implementing Guidelines (California Code of 
Regulations, Title 14, Section 15000 et seq.), the Regional Water Board, acting as the Lead 
Agency, prepared an Initial Study and Negative Declaration for the renewal of Board Order No. 
R7-2004-0103, which would allow for the continued injection of treated water from the existing 
groundwater treatment system into injection wells IW-2 and IW-3.  Based on the Initial Study, 
the Regional Water Board determined that the proposed renewal of the WDRs could not have a 
significant effect on the environment.  The Regional Water Board’s determination is reflected in 
the finding made in the proposed Negative Declaration.  The Regional Water Board circulated 
the Initial Study and proposed Negative Declaration for a public comment period beginning 
August 2, 2006 and ending August 31, 2006.  On September 20, 2006 the Regional Water 
Board filed a Notice of Determination (NOD, SCH#2006081005) with the State Clearinghouse 
regarding its adoption of resolutions approving the proposed Negative Declaration and Board 
Order No. R7-2006-0060 at its regularly scheduled meeting held on September 20, 2006.  The 
Regional Water Board concludes in the NOD that the proposed project will not have a significant 
effect on the environment.  

 
F. Water Quality Control Plans. 
 

1. The Regional Water Board adopted a Water Quality Control Plan for the Colorado River 
Basin (hereinafter, Basin Plan) that designates beneficial uses, establishes water quality 
objectives, and contains implementation programs and policies to achieve those objectives 
for all waters addressed through the plan.  In addition, State Water Resources Control 
Board (State Water Board) Resolution No. 88-63 requires that, with certain exceptions, the 
Regional Water Board assign the municipal and domestic supply use to water bodies that do 
not have beneficial uses listed in the Basin Plan.  The IM-3 groundwater injection system is 
located within the Piute hydrologic unit. 

 
The Basin Plan states at page 2-19 that the beneficial uses of ground waters in the Piute 
hydrologic unit are as follows:  
 



Pacific Gas and Electric Company 
PG&E Topock Compressor Station – Underground Injection 
ORDER NO. R7-2006-0060 
 

Limitations and Discharge Requirements 10 

Discharge Point Hydrologic 
Unit Beneficial Use(s) 

IW-2, IW-3 Piute Existing: 
Municipal and domestic water supply (MUN) 
Industrial Supply (IND) 
Agricultural Supply (AGR) 

 
Requirements of this Order specifically implement the Basin Plan. 

 
2. Federal regulations for storm water discharges were promulgated by the United States 

Environmental Protection Agency (USEPA) (40 CFR Parts 122, 123, and 124).  The 
regulations require specific categories of facilities that discharge storm water associated with 
industrial activity to obtain National Pollutant Discharge Elimination System (NPDES) permits 
and to implement Best Conventional Pollutant Technology (BCT) and Best Available 
Technology Economically Achievable (BAT) to reduce or eliminate industrial storm water 
pollution. 

 
3. The State Water Resources Control Board (State Water Board) adopted Order No. 97-03-

DWQ (General Permit No. CAS000001) specifying waste discharge requirements for 
discharges of storm water associated with industrial activities, excluding construction activities, 
and requiring submittal of a Notice of Intent by industries to be covered under the Permit. 

 
G. Anti-degradation Policy. 
 
 The State Water Board established California’s anti-degradation policy in State Water Board 

Resolution 68-16.  Resolution 68-16 requires that existing quality of waters be maintained 